RIGOL
#3482 | nstallation Guide

© 2013 RIGOL Technologies, Inc. All Rights Reserved.

DS1000Z/ DG4000 Ml ZE&f:

DS1000Z/ DG4000 Rack Mount Kit

www.valuetronics.com


https://www.valuetronics.com/

FEEmfE 9t Product Overview
i FIAHIZEEAF K RIGOL DS1000Z R 51477 4 5 DG4000 7 51 bR £/ AT Y
RALE LR 19 B ArUENE N . A TITEL DG4000 A A4 37 ik

Using this rack mount kit, you can install the RIGOL DS1000Z series digital

oscilloscope or DG4000 series function/arbitrary waveform generator into a standard

19 inches cabinet. This manual takes DG4000 as an example to introduce the

installation method.

S B Kit Parts List

w5 | B HE | EMHHES ik
No. Name Qty. Part No. Description
AT AR
1-1 Front Panel 1 RM-DG4-01
JECHR
1-2 Support Panel ! RM-DG4-02
e
1-3 Left Plate 1 RM-DG4-03
R
1-4 Right Plate 1 RM-DG4-04
15 | W 2 RM-DG4-05
Pressure Feet
lif] 5
1-6 Built-in Fitting 2 RM-DC4-06
M4 x 6 | —F VA LB
M4 24T BRET
21 M4 Screw 18 RM-SCREW-0T | \14 x 6 Phil-Slot Pan Head
Machine Screw
M6 x 20 +—F AR ST
M6 BRET .
2-2 M6 Screw 4 RM-SCREW-02 | #%4] M6 x 20 Phil-Slot Pan
Head Machine Screw
M6 x 4 i LB B 7 i
M6 BARE M6 x 4 Square Machine
23 M6 Nut 4 RM-SCREW-03 Female Screw Contain Lock

Blade

www.valuetronics.com



4 ~=E Parts Schematic Diagram

[

=)

ISI=1) %

@ O QOw

© tm o

2-1 2-2

www.valuetronics.com



Z% T H Installation Tool
WEFEAE ] PH2 53k 174t . PH2 Phillips Screwdriver (recommended).

#4229 | nstallation Space

AHUEE 2 BIHURE N 20005 L 0 T 2R

®  HUHHAAZICY 19 S bRl

®  HUER/AAT 4U M H (177.8 mm).

o HUEHNEER/ 180 mm.

PG EAE RSN E PR

The following requirements must be fulfilled by the machine cabinet in which the
instrument is mounted.

®  The machine cabinet must be a standard 19-inch one.

® At least 4U (177.8 mm) space should be provided by the machine cabinet.
® The depth inside the machine cabinet should not be less than 180 mm.

The dimension of the instrument after being installed is as shown below.

482.6
® o
=
= ®
P e i
J

465

403

www.valuetronics.com



—

163.5

24P % Installation Procedure

AN T PTHRAT e A, ANIERA A 7T 8 T BUBGE AR BN RE I 22 e BIH LA
W

Only authorized operators can execute the installation operation. Improper installation

might result in damage of the instrument or incorrect installation of the instrument on

the rack.
1o BERAEATIL: FE AT GOHE R B R R AR, 1 4 51 Ma BRETH 3

Install the right and left plates: align the detents of the right and left plates with
the openings on the support board and insert them into the support board

respectively, then fix them with four M4 screws.

www.valuetronics.com



CREHUAEHTIRAR : KT IR 6 B0 M4 S8AT [H e 8 b — DR AE S .
Install the front panel of the rack mount kit: fix the front panel onto the frame

installed in the previous step using six M4 screws.

3. [EDELCS RIS P e BARRE R SRR AR E, T 4 550 M4 AT R L E

Fix the bottom of the instrument: fix the instrument onto the support board using
two pressure feet and four M4 screws.

www.valuetronics.com



4. [EDELSGE EAR: R I REE PR A L, T 4 50 M4 IRAT [ E .

Fix the top of the instrument: fix the top of the instrument using two built-in

fittings and four M4 screws.

FEAHUE: T 4 1 M6 BRET AN 4 50 M6 7 R RERE [ 1 (X s OB A 2220 AE 19 9]
FRAENLAE Y o

Load into the machine cabinet: mount the rack with the instrument fixed to it into

www.valuetronics.com

5.



a standard 19-inch machine cabinet with four M6 screws and four M6 square

nuts.

L)
D
D
-

o
o
o -
r

6. ZEJTER: MUY AU B, HER TR EIFLNLE ke AL, TR
Post-installation notice: the rack occupies a height of 4U. The holes pointed out

by the arrows are installation holes. Note that they should be aligned with during

installation.
5 B| B
O 0 :
O ‘: :
O . ;JI
@ e gesee @™ = 5 :
00686 =
eses O
oo i =
. 888353 6| ®
8 saesag [
ElEEEEE g
_ig§ges iz =]
0
o . 0O O O 0 * ® O
® ) m)
O : :
O z :
O i i
0 |
Nov. 2013
SM1020002692

www.valuetronics.com



	产品简介Product Overview
	部件清单Kit Parts List
	部件示意图Parts Schematic Diagram
	安装工具Installation Tool
	安装空间Installation Space
	安装步骤Installation Procedure

